

Product List

Analgesics, Anti-inflammatory Agents and Antipyretics (NSAID's)	Strength	
Non-Opioids analgesics & NSAID's		
Diclofenac Sodium (E/C)	25 mg	
Diclofenac Sodium (E/C)	50mg	
Diclofenac Sodium (E/C)	100mg	
Diclofenac Sodium (S)	25mg/ml, 3ml	
Ibuprofen (S)	200 mg	
Ibuprofen (S)	400mg	
Paracetamol (S)	100 mg	
Paracetamol (S)	500mg	
Paracetamol Suspension	120mg/5ml	
Paracetamol Suspension	120mg/60ml	
Paracetamol IV 1g	100 ml	

Nimesulide (S)	50 mg	
Nimesulide (S)	100 mg	
Metamizol	500 mg	
Metamizol	2.5g/5ml	
Tramadol Hcl	50mg	
Tramadol Hcl	100mg	
Acetylsalicylic Acid (Aspirin) tabs	100 mg	
Acetylsalicylic Acid (Aspirin) tabs	300mg	
Indomethacin Capsules	25 mg	
Piroxicam Capsules	10 mg	
Piroxicam Capsules	20mg	
Aceclofenac SR	200mg	
Aceclofenac & Paracetamol	100mg + 500mg	
Aceclofenac	100mg	

Etodolac + Paracetamol	400mg + 500mg	
Serratiopeptidase	10mg / 20mg	
Serratiopeptidase + Diclofenac Potassium	10mg + 50mg	
Etoricoxib + Ibuprofen SR+ Rabeprazole	90 mg + 800 mg +20 mg	
Etoricoxib + Ibuprofen SR+ Rabeprazole	120 mg + 800 mg +20 mg	
Acetylsalicylic acid + Magnesium hydroxide	75 mg + 15.2 mg	
Acetylsalicylic acid + Magnesium hydroxide	150 mg + 30.39mg	
Anti-Migraine		
Domperidone 20mg & Paracetamol 500mg		
Anti Allergics and Drugs used in Anaphylaxis		
Epinephrine (Adrenaline)	1 mg/ml, 1ml	

Promethazine HCL	25 mg/ml, 2ml	
Promethazine HCL	25 mg/ml, 2ml	
Cetirizine Hcl	10 mg	
Anesthetics		
Local Anesthetics		
Lidocaine HCl 1%	20 ml	
Lidocaine HCl 1%	50 ml	
Lidocaine HCl 2%	20 ml	
Lidocaine HCl 2%	50 ml	
Lidocaine HCl 2% 1:100,000+ Epinephrine	50 ml	
Vecuronium Bromide Inj(Lyophilised) (Muscle Relaxant)	4mg/2ml , 4mg/10ml, 10mg/10ml WFI	
Propofol Inj 1%	20 ml	
Isoflurane Inhalent Liquid	100ml / 250ml	

Sevoflurane Inhalent Liquid	250 ml	
Halothane		
Papverine tabs / injection		
Bupivacaine Injection		
Pre-operative Medication		
Atropine Sulphate	1 mg/ml, 1ml	
Atropine Sulphate	0.60 mg/ml, 1ml	
Anti Ulcerants		
H2 Receptor Antagonists		
Cimetidine	200 mg	
Cimetidine	400 mg	
Ranitidine	150 mg	

Ranitidine	300 mg	
Ranitidine	150 mg	
Ranitidine	300 mg	
Anti Convulsants, Anti Epileptics, Psychiatric Drugs		
Carbamazepine	200 mg	
Carbamazepine	400 mg	
Diazepam	5 mg/ml, 2ml	
Diazepam	5 mg	
Diazepam	10 mg	
Phenytoin Sodium	100 mg	
Phenytoin Sodium (S/R)	100 mg	
Phenytoin Sodium	100 mg	

Gabapentin	100 mg	
Gabapentin	300 mg	
Haloperidol Tablets	1.5/5mg	
Olanzapine	5 mg/10mg	
Proton Pump Inhibitors		
Lansoprazole (Pellets)	30 mg	
Omeprazole (Pellets)	20 mg	
Omeprazole Injection(Lyophilized)	40 mg	
Esomeprazole tabs	20 mg	
Esomeprazole tabs	40 mg	
Pantaprazole tabs	20 mg	

Pantaprazole tabs	40 mg	
Rabeprazole tabs	10 mg	
Rabeprazole tabs	20 mg	
Anti Coagulant		
Heparin Injection	5000IU	
Heparin Injection	25000IU	
Warfarin Tablets	3/5mg	
Apixaban	2.5mg	
Apixaban	5 mg	
Rivaroxaban	10 mg	
Rivaroxaban	15 mg	
Rivaroxaban	20 mg	

Hyoscine Butyl Bromide	20mg/ml, 1ml	
Hyoscine Butyl Bromide	10 mg	
Laxatives		
Bisacodyl(E/C)	5 mg	
Anti-Asthmatic		
Salbutamol	2 mg	
Salbutamol	4 mg	
Montelukast Tabs	5/10mg	
Corticosteroids		

Dexamethasone	0.5/1 mg	
Dexamethasone Sodium Phosphate	4 mg/ml, 1ml	
Hydrocortisone Sod. Succinate	100 mg	
Prednisolone	5 mg	
Methylprednisolone Inj	500 mg	
Melatonin tabs/caps	1/3/5 mg	
Anthelmintics		
Albendazole	200 mg	
Albendazole	400 mg	
Mebendazole	100 mg	
Mebendazole	500mg	
Praziquantel	600 mg	

Other Antibiotics/Anti Infectives		
Amikacin Injection	100mg/250mg/500 mg, 2ml	
Azithromycin Capsules / tabs	250 mg	
Azithromycin Capsules / tabs	500mg	
Azithromycin Dry Syrup	200 mg	
Chloramphenicol capsules	250 mg	
Chloramphenicol(as sodium succinate)	1000 mg	
Ciprofloxacin	250 mg	
Ciprofloxacin	500 mg	
Ciprofloxacin +Tinidazole	500+600mg	
Ciprofloxacin +Tinidazole	250+300mg	
Ciproflaxacin IV Infusion	200 mg/100ml	
Clarithromycin Injection	250 mg	

Clarithromycin Injection	500mg	
Clarithromycin Tablets	250 mg	
Clarithromycin Tablets	500mg	
Clindamycin Injection	300 mg	
Clindamycin Injection	600 mg	
Cefadroxil	500 mg	
Cefuroxime	125 mg	
Cefuroxime	250 mg	
Cefuroxime	500 mg	
Cefuroxime Injection	250 mg	
Cefuroxime Injection	750 mg	
Cefuroxime Injection	1000 mg	
Cefixime	100 mg	
Cefixime	200 mg	

Ceftazidime Injection	1 gm	
Cephalexin	250 mg	
Cephalexin	500 mg	
Cephalexin	125 mg/ml	
Cefradine	250 mg	
Cefradine	500 mg	
Ceftriaxone Sodium	250 mg	
Ceftriaxone Sodium	500 mg	
Ceftriaxone Sodium	1000 mg	
Clofazimine	50 mg	
Clofazimine	100 mg	
Cefalothin Injection	1 g	
Cefazolin Injection	1 g	
Spiramycin tablets	1.5miu	

Spiramycin tablets	3miu	
Cloxacillin	250 mg	
Cloxacillin	500 mg	
Cloxacillin oral suspension	125mg & 250mg/5ml, 60ml/100ml	
Cotrimoxazole	120 mg	
Cotrimoxazole	240 mg	
Cotrimoxazole	480 mg	
Cotrimoxazole	960 mg	
Cotrimoxazole	240mg/5ml, 60ml & 100ml	
Doxycycline	100 mg	
Erythromycin Estolate	250 mg	
Erythromycin Estolate	125mg/5ml, 60ml & 100ml	
Erythromycin Stearate	250 mg	
Erythromycin Stearate	500 mg	

Levofloxacin	250 mg	
Levofloxacin	500 mg	
Moxifloxacin	400 mg	
Gentamicin	1000 tabs	
Nitrofurantoin	100 mg	
Norfloxacin	400 mg	
Norfloxacin + Tinidazole	400 + 600 mg	
Ofloxacin	200 mg	
Ofloxacin	400 mg	
Roxithromycin	150 mg	
Roxithromycin	300 mg	
Tetracycline	250 mg	
Vancomycin Injection	500 mg	
Vancomycin Injection	1000 mg	

Pentoxifylline Tablets EC	400 mg	
Meropenem Inj		
Anti Tuberculosis Drugs		
Ethambutol HCL	400 mg	
Ethambutol HCL	800 mg	
Ethambutol + Isoniazid	400 mg + 150 mg	
Isoniazid	100 mg/300 mg	
Thiacetazone + Isoniazid	150 mg + 300 mg	
Pyrazinamide	400 mg	
Pyrazinamide	500 mg	
Pyrazinamide	750 mg	
Rifampicin	150 mg	
Rifampicin	300 mg	

Rifampicin + Isoniazid	150 mg + 100 mg	
Rifampicin + Isoniazid	300 mg + 150 mg	
4FDC/3FDC/2FDC		
Kanamycin Inj		
Capreomycin Inj		
Ethionamide tablets		
Anti Malarial Drugs		
Amodiaquine	100 mg	
Amodiaquine	200 mg	
Amodiaquine	50mg/5ml	
Artesunate	50 mg	
Chloroquine Phosphate	100 mg base	
Chloroquine Phosphate	150 mg base	

Chloroquine base Suspension	50mg	
Chloroquine Phosphate	40 mg base/ml, 30 ml	
Chloroquine Phosphate	40 mg base/ml, 5 ml	
Mefloquine	200 mg	
Primaquine	7.5/15 mg	
Quinine Di-hydrochloride	60,100mg/ml,2ml	
Quinine Di-hydrochloride	300 mg/ml,2ml	
Quinine Di-hydrochloride	60 mg/ml, 10 ml	
Quinine sulphate	100 mg	
Quinine sulphate	200 mg	
Quinine sulphate	300 mg	
Sulfadoxine + Pyrimethamine	500 mg + 25 mg	
Artisunate + Amodiaquine (combi pack)	100 mg + 200 mg	
Artisunate + Amodiaquine (combi pack)	50 mg + 153 mg	

Artimether	25 mg	
Artimether	50 mg	
Artimether Injection	80 mg	
Artimether + Lumifentrine	20+120 mg	
Artimether + Lumifentrine	80+480 mg	
Artimether + Lumifentrine (dry powder)	180mg+1080mg/60 ml	
Halofantrine tabs	250 mg	
Halofantrine Susp.		
Betalactams (Pencillin group)		
Amoxicillin	250 mg	
Amoxicillin	500 mg	
Amoxicillin	250 mg	
Amoxicillin	500 mg	

Ampicillin	250 mg	
Ampicillin	500 mg	
Ampicillin Injection	500 mg	
Ampicillin Injection	1000 mg	
Amoxycillin Injection	500mg	
Amoxycillin Injection	1000mg	
Amoxicillin Oral Suspension	125mg/5ml , 100ml	
Amoxicillin Oral Suspension	250mg/5ml , 100ml	
Ampicillin Oral Suspension	125mg/5ml , 100ml	
Ampicillin Oral Suspension	250mg/5ml , 100ml	
Ampicillin+Cloxacillin	250 mg+250 mg	
Amoxicillin+Clavulnic acid	500 mg+125 mg	
Benzathine Pencillin	1.2 & 2.4 MIU	
Benzylpenicillin	1 & 5 MIU	

Phenoxyethylpenicillin (PenV)	125/250/500mg	
Procaine Penicillin	3 MIU	
Procaine Penicillin + Benzylpenicillin(fortified Procaine Penicillin)	3 MIU + 1 MIU	
Piperacillin Sod+Tazobactam Inj	4g+0.5g	
Penicillin G Crystalline Inj	2000000IU	
Amoxicillin + Clavulanate Pot Inj	1000+200g	
Amoxicillin + Clavulanate Pot Inj	500+100	
Amoxicillin + Clavulanate Pot Inj	250+50mg	
Amoxicillin + Clavulanate Pot tabs		
Anti Fungal Drugs		
Griseofulvin	125 mg	
Griseofulvin	250 mg	
Griseofulvin	500 mg	

Fluconazole Capsules	100 mg	
Fluconazole Capsules	200 mg	
Fluconazole IV Infusion	2mg/ml - 100 ml	
Clotrimazole	1% w/w cream	
Clotrimazole	1% w/w cream	
Ketoconazole	200 mg	
Itraconazole	100 mg	
Isotretinoin	10mg/20mg (soft caps)	
Anti Protozoal Drugs		
Metronidazole	200 mg	
Metronidazole	250 mg	
Metronidazole	500 mg	
Metronidazole IV Infusion	500 mg/100ml	

Metronidazole(dry powder)- Suspension	125mg/5ml, 60ml	
Metronidazole(dry powder)- Suspension	125mg/5ml, 100ml	
Tinidazole	500 mg	
Antihypertensive Drugs		
Methyldopa	250 mg	
Methyldopa	500 mg	
Nifedipine	10 mg	
Levodopa+Carbidopa	100+25mg	
Sertaline	100 mg	
Pernidopril Arginine	5 mg	
Pernidopril Arginine	10 mg	
Perindopril Arginine + Amlodipine	5 mg + 5mg	
Perindopril Arginine + Amlodipine	10 mg + 10mg	

Perindopril Arginine + Indapamide	2.5mg + 0.625mg	
Perindopril Arginine + Indapamide	5mg+ 1.25mg	
Valsartan	80mg	
Valsartan	160mg	
Valsartan + Hydrochlorothiazide	80 mg + 12.5 mg	
Valsartan + Hydrochlorothiazide	160 mg + 12.5 mg	
Valsartan + Amlodipine	160 mg +5 mg	
Valsartan + Amlodipine	160 mg +10 mg	
Valsartan + Amlodipine + Hydrochlorothiazide	160 mg +10 mg+12.5 mg	
S-Amlodipine	2.5mg	
S-Amlodipine	5mg	
Genito Urinary Drugs		
Ergometrine Maleate	0.5mg/ml, 1ml	

Methylergometrine Maleate	0.2mg/ml, 1ml	
Oxytocin	5IU/ml,1ml	
Oxytocin	10IU/ml, 1ml	
Frusemide tabs / Inj	20/40mg	
Nutraceuticals		
Ginkgo Biloba (S)	60 mg	
Ginger (S)	300 mg	
Garlic	2.1 mg Aliin	
Odourless Garlic (S)	2.0mg	
Fish oil (High concentrate) Capsules(S)	1000 mg/500 mg	
Co-enzyme Q10 (S) Capsules		
Zinc with Vitamin C tablets		
St Johns Wort(S) tablets		

Saw Palmetto(S) One-A-Day Capsule		
Glucosamine Sulphate - tablets (S)	500mg/750mg/1000 mg	
Glucosamine HCl - tablets (S)	500mg/750mg/1000 mg	
Fish Lipid Oil Vitamin A	10,000 IU	
Beta Carotene Vitamin A	10,000 IU	
Beta Carotene	6 mg	
Cod Liver Oil (S)	300 / 400 mg	
Multivitamins and Minerals & Suppliments		
Ascorbic Acid	250mg/500mg	
Multivitamin BPC		
Vitamin A (Retinol)	10000/50000/100000/200000IU	
Iodised Oil Capsules		

Oral Rehydration Salts	17.5g / 21g	
Ergocalciferol tablets 50,000IU		
Haemateic Drugs		
Ferrous Sulphate + Folic Acid	200 mg + 0.25 mg	
Folic Acid	5 mg	
Anti Leprosy		
Dapsone tablets	100 mg	
Other Specialities		
Ambroxol Tablets	30 mg	Expectorant

Amlodipine Tablets	5 mg	Anti-Hypersensitive
Amlodipine Tablets	10 mg	Anti-Hypersensitive
Dobutamine Injection	250mg/20ml	Anti-inflammatory
Glibenclamide Tablets	5 mg	Anti-Diabetic
Loratidine Tablets	10 mg	Anti-histaminic
Meloxicam Tablets	7.5mg	Anti-inflammatory
Meloxicam Tablets	15 mg	Anti-inflammatory
Metformin HCL Tablets	500 mg	Anti-Diabetic
Metformin HCL Tablets	850 mg	Anti-Diabetic
Glimepiride + Metformin Tablets	2 mg+500mg	Anti-Diabetic
Sitagliptin Tablets	100mg	Anti-Diabetic
Sitagliptin + Metformin	50+1000mg	Anti-Diabetic
Sitagliptin + Metformin	50+850mg	Anti-Diabetic
Glyclazide Tablets	80 mg	Anti-Diabetic

Pioglitazone HCL Tablets	15 mg	Anti-Diabetic
Pioglitazone HCL Tablets	20mg	Anti-Diabetic
Cinnarizine tablets	25mg/50mg	
Naproxen Sodium Tablets	250 mg	Anti-inflammatory
Naproxen Sodium Tablets	500 mg	Anti-inflammatory
Naproxen Tablets	250 mg	Anti-inflammatory
Nifedipine Softgel Capsules	10 mg	Anti-inflammatory
Nimesulide Softgel Capsules	100 mg	Anti-inflammatory
Thiopental Sodium Injection	500mg / 1000mg	Anesthetic
Colchicine tablets	1mg/0.5mg	Anti-Gout
Mebeverine HCL Tablets	135 mg	Anti-Gastric
Ramipril capsules		
Ramipril + Hydrochlorothiazide Tablets	5mg + 25mg	
Doxazosin Lesilate tablets	1/2/4 mg	Anti-Hypersensitive

Mefenamic Acid Capsules	500 mg	Anti-Pyretic
Adefovir Dipivoxil Tablets	10 mg	Anti-Hepatitis
Montelukast Sod. Tablets	10 mg	Anti-Asthmatic
Sertraline Tablets	50/100mg	
Risperidone Tablets	3 mg	
Fexofenadine Tablets	120mg/180mg	
Alendronate sod. Tabs		
Tenofovir Disoproxil Fumerate tabs	30 mg	
Entecavir tabs	0.5 mg / 1 mg	
Venlafexine HCL SR caps	75 mg/ 150 mg	
Escitalpram tab	10 mg/20 mg	
Serratiopeptidase tabs	10 mg	
Pancreatin 4N tabs		
Phytomenadione (Vitamin K1)	1mg/ml, 2mg & 10 mg/ml, 1ml	

Progesterone softgel caps		
Clopidogrel tabs	75 mg	
Pregabalin caps	75 mg	
Pregabalin caps	150 mg	
Pregabalin caps	300 mg	
Mosapride tablets		
Rosuvastatin Tabs		
Duloxetine caps		
Telmisartan tabs	40mg/80mg	
Telmisartan + Amlodipine	80 mg/5 mg	
Telmisartan + Amlodipine	80 mg/10 mg	
Telmisartan + Hydrochlorothiazide	40mg + 12.5mg	
Telmisartan + Hydrochlorothiazide	80mg + 12.5mg	
Betahistine tabs	8mg/16mg	

Aripiprazole tabs	10mg/15mg	
Loperamide tabs		
Atomoxetine tabs		
Vitamins & Nutritional		
Vitamin E		
d-Alpha Tocopherol Vitamin E Natural	100/400/1000IU	
Acetate		
dl-Alpha Tocopherol Vitamin E Synthetic	100/400/1000IU	
Acetate		
Vitamin C	500 mg USP	
Vitamin C (chewable)		

Multivitamin + Mineral (Branded)		
Gelovit Multivitamin+Min+Aminoacids s	Soft gel capsules	
M-Vit	Soft gel capsules	
Vitams	Multivitamin Tabs	
Celivite	Soft gel capsules	
Celo-B (True-B)	B-Complex	
A2Z	Multivitamin Tabs	
A2Z	Multivitamin Syrup	
Protein Powder for Pregnant Women		
Protein Powder for Sports Person		
Protein Powder for Diabetics (Sugar free)		
Protein Powder for Children		

HIV Anti-Virals		
Aciclovir Tablets	200 mg	
Aciclovir Tablets	400 mg	
Indinavir Capsules	200 mg	
Indinavir Capsules	400 mg	
Lamivudine Tablets	150 mg	
Stavudine Capsules	30 mg	
Stavudine Capsules	40 mg	
Zidovudine Capsules	100 mg	
Zidovudine+Lamivudine Tablets	300 mg + 150 mg	

Nelfinavir Mesylate tablets	250 mg	
Nevirapine Tablets	200 mg	
Efavirenz Capsules	200 mg	
Ritonavir Capsules(SG)	100 mg	
Abacavir Tablets	300 mg	
Saquinavir Capsules(SG)	200 mg	
Ritonavir+Lopinavir Capsules(SG)	33.50+133.30mg	
Amprenavir Capsules(SG)	150mg	
Ganciclovir Capsules	250 mg	
CNS Agents		
Sedatives and Anxiolytics		
Diazepam	5 mg/10 mg	
Diazepam	5 mg/ml, 2 ml	

Lorazepam	2mg	
Clonazepam	2mg	
Quetiapine	25/100/200	
Drugs used in Psychotic Disorders		
Chlorpromazine HCl	25 mg/100 mg	
Chlorpromazine HCl	25 mg/ml, 2 ml	
High Potency GLA Oils		
Evening Primerose Oil(S) GLA>9%	500 /1000mg	Clear
Evening Primerose Oil(S) GLA>10%	500 /1000mg	Clear
Evening Primerose Oil(S) GLA>10%	1000 mg	Clear

Anticoagulants an Antithrombotics Agents		
Aspirin	300/500mg	
Warfarin sodium	1/2/5 mg	
Anti Oxidants		
Coenzyme Q 10(S)	10/30mg	
Selenium Vitamin A, C & E (S) BetaCarotene	5000IU	
DI Alpha Tocopherol	200IU	
Ascorbic Acid	250 mg	
Copper	1 mg	
Manganese	1.5mg	

Zinc	7.5 mg	
Selenium	15mcg	
Cardiovascular agents		
Captopril Tablets	12.5 / 25/ 50 mg	
Enalapril Maleate Tablets	5 / 10 / 20 mg	
Propranolol Hcl	10/ 40mg	
Diltiazem HCL	30/60mg	
Felodipine Extended Release	5/10mg	
Atenolol	50/100 mg	
Hydrochlorothiazide	12.5/ 25mg	
Prazosin	2.5/5mg	
Losaratn Potassium	25/50mg	

Irbesartan Tabs	150 mg	
Ramipril + Hydrochlorothiazide	5mg + 25mg	
Atenolol +Chlorthalidone	100 mg + 25 mg	
Nebivolol + Hydrochlorothiazide	5 mg + 12.5 mg	
Nebivolol	5 mg	
Cholesterol reducers / Hypolipedemic agents		
Atorvastatin	10/ 20 mg	
Lovastatin)	20 mg	
Simvastatin	10/ 20 Mg	
Anti-Cancer Drugs		
Amifostine Injection	500mg	

Bleomycin Inj	15iu	
Bulsulfan Tab	2mg	
Capcetabine Caps		
Cisplatin	10 mg, 50 mg Inj	
Carbolplatin	150mg,450 mg	
Chlorambucil Tab	2mg, 5mg	
Cyclophosphamide Inj	200mg, 500mg, 1 Gm	
Cyclophosphamide Tabs	50 mg	
Cytarabine Inj	200mg, 500mg	
Dacarbazine Inj (Lyophilized)	100mg. 200mg, 500mg	
Dactinomycin Inj (Lyophilized)	0.5 mg	
Di-Sodium Pamodronate Inj	30mg, 60mg, 90mg	
Docetaxel Inj	20mg, 80mg, 120mg	
Doxorubicin Inj (Lyophilized)	10mg, 50mg	

Etoposide Inj	100 mg	
Etoposide Caps	50mg, 100mg	
Epirubicin Inj (Lyophilized)	10mg, 50mg	
Flurouracil	250mg, 500mg	
Gefitnib Tabs	250 mg	
Gemcitabin Inj (Lyophilized)	1gm, 200mg	
Granisetron Inj	3mg	
Granisetron Tabs	1mg, 3mg	
Imatinib mesylate caps	100mg	
Ifosphamide Inj	1Gm, 2Gm	
Letrozole Tabs	2.5mg	
Leucovorin Inj	3mg/ml, 15mg/ml, 50mg/ml	
Leuprolide acetate	1mg/0.5ml	
Methotrexate Inj	15mg, 50mg	

Methotrexate Tabs	2.5 mg	
Mesna Inj	200mg, 400mg	
Mercaptopurine tab	50 mg	
Melphalan		
Mitomycin Inj	5mg	
Oxaliplatin Inj	50mg, 100mg	
Paclitaxel Inj	30 mg, 100mg, 260mg	
Tamoxifen tabs	10mg,20mg	
Thalidomide caps	50mg, 100mg	
Temozolamide caps	100mg, 250 mg	
Thioguanine tab	40mg	
Vinblastin Inj (Lyophilized)	10mg	
Vincristin Inj (Lyophilized)	1mg	

Additional Liquids & Topicals		
Aluminium Hydroxide 200mg + Mag.Hydroxide 200mg Suspension		
Mebendazole Suspension	100mg	
Cotrimoxazole Suspension	100mg	
Albendazole Suspension	200mg	
Promethazine Suspension	5 mg	
Nystatin Suspension 100,000 units		
Iron + Folic Acid Syrup		
Povidone Iodine Solution		
Chlorhexidine mouth wash		
Diphenhydramine Hcl Syrup		
Ambroxol + Salbutamol Syrup		
Iron +Vitamin +Zinc Syrup		
Chlorpheniramine Maleate Syrup		

Ketoconazole shampoo		
Hydrocortisone Cream 1%		
Silver Sulphadizine cream 1%		
Ketoconazole Cream 2%		
Betamethazone Valearate Cream 0.1%		
Clotrimazole Cream 1%		
Diclofenac Diethylamine + Methyl Salicylate + Menthol Gel		
Clotrimazole + Beclomethazone Dipropionate + Gentamycin Sulphate Cream		
Tetracycline HCL Eye Ointment 1%		
Chloramphenicol eye Ointment 1%		
Sulphacetamide Eye Ointment		
Povidone Iodine Ointment 5%		
Lubricant Jelly for Gynecological and Hospital Procedures		
Piroxicam Gel		

Miconazole Nitrate Cream 1%		
Others		
Linezolid Film Coated Tablets	600mg	
Linezolid Film Coated Tablets		
Zopiclone Tablets BP	7.5mg	
Trimetazidine MR Tablets 35mg	35mg	
Mebeverine Hydrochloride	200mg	
Choline alfoscerate	400mg	
Memantine Hydrochloride	10mg/20mg	
Sulfamethoxazole + Trimethoprim	400 mg + 80 mg	
Febuxostat	80mg/120mg	
Amitriptyline	10/25/50 mg	
Colloidal Bismuth Subcitrate + Rabeprazole + Rifaximin + Clarithromycin	240 mg + 20 mg + 400 mg + 500 mg	

1 Tablet (Valsartan + Hydrochlorothiazide + Amlodipine) + 1 Tablet (Rosuvastatin) + 1 Tablet (Acetylsalicylic acid + Magnesium hydroxide)	(80mg+12.5mg+5mg) + (10mg) (75mg + 15.3mg)	
1 Tablet (Valsartan + Hydrochlorothiazide + Amlodipine) + 1 Tablet (Rosuvastatin) + 1 Tablet (Acetylsalicylic acid + Magnesium hydroxide)	(160mg + 12.5mg + 5mg) + (20 mg) (75mg + 15.3mg)	
Pentoxifylline tabs	400mg	
Zinc Sulphate dispersable tabs 20mg		
Torasemide tablets	2.5/5/10/20mg	
Metformin SR tabs	500/750/1000mg	